L0 IVIB A R D&M rocs-suPERFOCS

A KOHLER. CPrigihé: LDW 502 Citycar P/F Drawing: S

SPECIFIC PARTS FOR DIE-CAST LDW 502

POS. |CODE DESCRIPTION Qty
1 9201.102 CYL.HEAD 1
1 9201.135 CYLIND.HEAD for electrical fuel feed pump 1
2 K== » see Pos. L 32 0
8 0820.206 special screw mm 90+10 6
9 7625.256 washer diam. 10,5 1

11 6584.495 water pump seat 1
12 «————- » water pump seat gasket for old type 6584.467 - no longer avail. 0
12a 4460.038 water pump seat gasket for new type 6584.479 1
13 8000.2206 inlet v.seat (die-cast crankcase) 2
14 8000.227 eXhaust v.seat 2
15 (————— » CRANKCASE (die-cast) 0
15 1511.205 CRANKCASE (die-cast) PROGRESS citycar 1
16 «————- » screw M 6 X 40 (cuphead type) 0
16 9730.010 screw M 6 X 16 6
16 9730.289 screw M 6 X 40 6
16 9730.341 screw M 6 X 35 6
17 «————- » alternator support 40A Nippodenso - see Pos. S 17a 0
17a 8725.080 alternator support 40A Nippodenso 1
18 B8527.508 upper spacer 1
20 9765.109 screw M 14 1
21 9800.061 screw M 6 X 16 1
21la 1760.130 bolt M 6 X 1 X 12 2
22 B240.164 nut M 8 2
23 J555.029 washer diam. 8 4
24 $780.179 stud M 8 X 35 2
25 &————— » see Pos. E 54 0
26 8400.140 lockpin 10 X 15 2
27 1200.076 O ring 2050 2
28 5090.030 panel 1
29 7481.054 nail 6
30 1157.326 eXternal volt.alternator 12V 40A Nippodenso 1
31 B8527.507 lower spacer 1
32 9330.107 dipstick guard 1
33 9330.108 dipstick guard 1
33a 9330.126 dipstick guard 1
34 1400.267 dipstick on cyl.head mm 379 (with alternator into flywheel) 1
34 1400.358 dipstick on cyl.head mm 379 (with alternator into flywheel) 1
34 1400.455 dipstick on cyl.head mm 379 (with alternator into flywheel) 1
35 (————— » mount (rear-left side) - order to Jeanneau 0
36 3740.156 oil filter 1
37 1400.411 dipstick (mm 117) 1
38 1200.266 rubber o0il seal 2
40 1970.500 sleeve 2
41 4505.043 gasket 1
42  4505.042 gasket 1
43 «K————— » mount (front-left side) - order to Jeanneau 0
44  9320.182 suction pipe 1
45 9820.168 self-tapping screw 3,9 X 9,5 1
46 «K————— » see Pos. E 24 0
48 1760.131 bolt M 6 X 1 X 20 4
48a 1760.135 bolt M 6 X 1 X 80 9
49 «————- » CRANKCASE ASS.Y (lower part) - see Pos. 15 0
50 4670.088 copper gasket 18X24X1 2

printed by LOMBARDINI: 29/03/2018 -

1




Group: FOCS-SUPERFOCS

Engine: LDW 502 Citycar P/F Drawing: S

SPECIFIC PARTS FOR DIE-CAST LDW 502

POS. |CODE DESCRIPTION Qty
51 9040.026 plug M 18 h = 16 2
52 9820.120 fiX. screw 4
53 «——————» starting motor support - order to Chatenet 0
55 1780.015 bolt M 10 X 1,5 X 70 1
56 J625.022 washer diam.10,5 (alt.45/65R) 1
57 B8240.033 nut M 10 1
58 7625.0098 washer diam. 8,4 1
59 1770.015 bolt M 8 X 1,25 X 55 1
60 8205.122 RING AND GASKET COMPLETE SET - head and fuel system overhaul (w 1
61 8205.123 RING AND GASKET COMPLETE SET - crankcase and cranking overhaul 1
62 J625.130 washer diam. 10,2 4
63 1200.328 O ring 2021 2
64 1200.001 O ring 108 1
65 0732.064 screw M 8 X 30 2
66 9730.118 screw M 8 X 22 1
67 5066.366 plate 1
68 ©732.084 screw M 6 X 12 4

printed by LOMBARDINI: 29/03/2018 -

2




Engine: LDW 502 Citycar P/F Drawing: S

S

LDW 502
basamento
pressofuso

diecast
crankcase

i
s LA
SN2
RN

R
7\ WA
‘é\‘,ﬂ, 5

ERIE ¢
Tevisicaa'Ls

printed by LOMBARDINI: 29/03/2018



